

## **Shear Strength vs. Water Content (Fall Cone Test)**



## Site X Remediation

Client: Environmental Engineering Company

**Project No.:** 12345678

Sample ID: TP01

**Depth:** 0.5 - 1.5 m

Tested by:

RA

Date Tested:

....

26-Oct-05

Approved by:

PREPARED SOLELY FOR THE USE OF OUR CLIENT. NO REPRESENTATION OF ANY KIND IS MADE TO OTHER PARTIES WITH WHICH SOLUM CONSULTANTS LTD. HAS NOT ENTERED INTO A CONTRACT.